Models WSTD25HTS-12

9242-417-001
9242-417-003
8641-586-002
8641-586-003
9732-139-001

9732-139-002
8545-055-002
8545-055-001

8538-151-001

8545-051-002
8545-051-003
9475-002-003
9732-207-002
9732-207-001

OPL Washer Parts Data

Accessories

208-240 volts 60hzSingle PhaseorThree Phase

Models WATD25HTS-12 208-240 volts 60hzSingle Phase or Three Phase

MODELS
WSTD 25

Part Number Description

Grip-O-Matic #1038 Puller to Remove Pulley and Bearing Housing from Shaft.

9990-027-011 Hose, Water Supply (furnished) 3/8" I.D. X 48" ......cccceoiiriiiriacennn. 2

9990-027-013 Hose, Water Supply (optional) 5/8" 1.D. X 48" ....ccccceerrirrrceereenne.

8641-242-000 Washer, Inlet Hose (furnished) .......cccoeeeciieiiiiiniiee e 2

9565-003-001 Strainer, Inlet Hose (furnished) ..c...coeevieeeeceiieeeiieeee e 2

Drain hose 10 ft. lenght X 2-1/4" L.D. cccoeeieiiieiieeee e,
Drain hose 10ft. length X 3" L.D. eoeieiiieiiieiicieeeeeceeee e
Bevel Washer for 5/8" bolt used in installations using angle iron bases
Bevel Washer for 3/4" bolt used in installations using angle iron bases
Kit, Door Gasket Expander (1arge) .......cceeeveeerieesiesieeeneeeeeeeenee

Kit , Door Gasket Expander (Small) .....cooeecceieeiciiieneneiieee e,
Electrical Probe 100-800VAC .....ccoocciiiiiiieieee et
Electrical Probe 24-90 VAC ....coiiiiieiiiie et
Sealing COMPOUNG .....oovviiiiieeieiie et
TORXH20 v B i
Special Tool For Removing (T-10 TOMNX) .eeeeueeeeereeereeeeceeeeeeeee
STKWD Flow Restrictors ( in dispenser )

100G Delta Drive to Replace Magentek in SCTD SWD

200G Delta Drive to Replace Magentek in SCTD SWD

93




OPL WASHER LOADING DOOR GROUP
180 DEGREE DOOR HINGE

KEY PART NUMBER DESCRIPTION ,

x 9960-259-006 Loading Door, Complete ( includes #1thru #10) .....cccceeeeene

1 9487-265-002 Loading Door Ring 180 degree.....cccoccveeeereieereee e

2 9206-419-001 Gasket, Loading DOOK.......cviciereneeeereicecriee et nee e

3 9635-016-001 Window, Loading DOOF.......ccourimmieeeriie et

4 9913-134-003 Shaft Assy. Locking (includes #5 thru #8).see below.........ccc........ .
5 9537-195-002 Shaft, DOOr LOCKING.....ceiiiiriiirrerire et snes e

6 9095-040-001 Cam, LocKing....cccoveeeverieeniecieeeceeeeee it

7 9451-181-005 Pin, GIrooVe (1 1/4 )eeeee et

8 9451-181-004 Pin, Groove (3/4).....i et i i naiiiin i i,

9 9534-360-002 Spring, Lock Cam .. iiiiciiianiinisiii i i

10 9244-080-003 Handle, Door ..o o i i it sonnns din s eni ot
17 9451-181-006 Roll Pin, Door Handle (Qroove) ........ccceaereniriiisessseesecsenense e
11 9955-030-001 Hinge Assy, Loading Door ( mounts to tub front ).... .cccceeceecnns s
*  9545-014-009 Screw, Hinge Mtg 5/16-18 X3/4.....cecieireriieeesiniecee e

*  8641-582-009 Lockwasher 5/16 ..o it s i i i eiiiin

* 9552-036-001 Shim, Loading Door Hinge, Thin.......cccceceriiiiieeiinsiinseeeeeene

*  9552-036-002 Shim, Loading Door Hinge, ThiCK.....c.cccocieiiiiieniiin e
12 9845-005-001 Top, Loading Door Leaf HINGe.....oooiviieiiiineieiieccne e

13 9845-005-002 Bottom, Loading Door Leaf HINge ...cccconeeiciciiieiceceecenn
16 9545-056-002 Screw, Loading Door Mtg 5/16x5/8 Thrdform.  ....cccocevnceiennne
15  9487-254-002 RiNG, MaSKING ..uveeeeiieeiiereiiieiiie ettt s

¥ 8640-413-002 NUt 10-32 UNF .ot s

* 9051-053-001 Bumper 1o stop 10ading dOOT .....c.ceiiiiciiiieirieneiires e

#4 #5

* Not lllustrated

#8

—t bk



1

17

#

#1

(8]
+

#2

1

#

#6

95



)6

Key

LS argi= (o Bl o 3 B U I Y

—
(6]

*

PNDMNODMNDMNODMNDND L -t
ORONSAco®Y e

*

L S

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

43
44

Part Number
9885-023-001
9982-284-001
8641-581-030
9008-005-001
9450-002-002
8641-569-003
9487-200-004
9029-035-001
8640-413-002
9534-364-002
9545-012-020
8640-413-004
9534-364-001
9451-192-001
9451-193-001
9451-190-002
9487-200-005
9534-364-002
8641-581-031
8640-413-004
9539-461-008
9550-169-003
9545-020-001
8640-401-001
9539-461-007
9008-006-002
9545-020-003
8640-401-001
9451-181-004
9552-037-001
9552-037-002
9545-018-014
8641-582-007
8640-412-005
9922-011-007
9029-128-001
9985-169-001
9536-082-002
9545-008-001
9540-033-002
9545-061-001
8640-411-002
9586-001-001
9545-031-011
9538-157-004
9538-166-004
9545-010-001
8640-412-005
9545-044-003
8640-412-005
9497-225-008
9922-011-009

9029-178-001
9985-178-001

* Not lllustrated

OPL WASHER DOOR LOCK GROUP

Description :
Lock Assy, Complete (includes #1 thru #25) ......ccecceiviniiiieniinennns 1
Plate Assy, DOorLocK uvevediiiiiiiiiii i 1
T s A———. 1
Actuator, Latching SWItCh .....occeiiciciiiiiei e, 1
PaWl; LOCKING ccevever ettt 1
Washer, SPrNg ..veoocrrcecersnmemesiii L 1
RiNG, BeAiNiNG iieicicerrereerieecsnrrasisiosrsassisatenesssesassnsiissoseransinsnies 1
Brackel, SWIlGH iviiinrmrsiressiimiin i 1
NUL HEX 10-32 UNF ....iivvinianmeeiecesiiiitisessissssosisissssansionemiossnssns 2
Slelilelel itailtila o RURI—— 1
Sl mharoscel o mmT— 1
Nut; Elastic STOD:- 1082 cvvmmerirmsrini i L 2
ISielglolel 1=1i0| o UUNEUIUURIUIINIIIEIS.. 2
Pin, Pivol im0 1
SN 10T - T — 1
[ T (0o ] o o U RO U R R 1
Ring, RetaiNiNg ccoooeereirieieenr et 1
- SPring COMPIESSION ..c..utereriiirrcreeesseeeeseeesseesier s sssesee s st e s smneeeas 1
WASHET . ciiiiiiiiiiiiiiiiaiiiiisisieioiissveininesinseseasmsnstunsnsesininsaseinnennsarannes 2
NUL, EI2SHC 10-32 .coiiiieieieieiieeeeeeeeeeeee s esssser s e e s e e annnses 1
Switch, Latching Sensing ...cccoceeeeerciiiieeireeie et 1
Slellclel SiWiely L R 3
SCIeW 4-d0OXB/8 ... i renseeneeeranseia e e e 2
NULTWIN .. e ceiceeeesnsseresiia e ona i s s ermmnannsens 1
Switch, Locking SENSING ...cevcvieierierirerieeercceessceee s e sces s e eee e 2
ActUalor SWIEh ... . et e rea e 2
(Yol =0 ) B B S 2
NUE TWIN .. et e e ees s s aae s rr e s e e 1
Pin, TUDIArDOWEL ......ccccoieeieieieeeee e e e 1
Shim. Door Lock Thin . coesaviiiimnniniaiiirsississ AR
Shim, Door LOCK, ThIiCK .....ccoveiieeee e eee e e eeees AR
Screw, Lock mig1/4-20X3/4 ....ocoieeveeeeceeeeeeree e e 3
LOCKWASNE ..ttt et e e e e e e e e en e 3
INUL, 832 1eerttteeeeiieeeeeeetiee e e e eeee e eesameaeeee e e eeeseeesserssasereneenesssreneaaesanas 3
Solenoid Ass'y Door Locking (includes 27 thru 42 )before #448723 ... 1
2] =101\ (= 101 1=Y o 1o [o [ R R 1
Bracket, ass'y solenoid slide .......cccocceiiiiiiiniieiiinisscniie st e 1
Solenoid A2OV-BOHZ v iviiniiii 1
Screw, Solenoid Mtg 10B X 1/4 ....evviiiiieciiieecceeeeceee e 4
Stop, Door Lock SoleN0id ......occevieviciiiiieeiiiiccn e 1
ST =) glelbifo /T AN S IRCEWEIRAIRRI. & 1
Nut, Keps #6-32 EIaStC ..eveeevrveiriiieiiiieiiee et 1
Thermoactuator 120V ... iicccicciiieeie e ceeeeeeeeee e eeeeee e e e e e e e eneeans 2
S CEB YA [ — 4
Slo-los LI HN— 1
Slo-(e=Il VST - [ EOUN—— 1
Screw, Cross Becessed 8-32 X 3/4.....ueeeeeececereeeeicisesseeeeeesssnnsns 1
NUt, Keps #B8-32 i i sii e s 1
Screws # 6(for mounting sol. brkt.) ...coccciiiiniiiiiie e, 3
LU — 3
Eloel U] TNEI— 1
Solenoid Ass’y Door Locking AFTER #448728........cceocoeeccieninnen.

(includes same as above except #43 and 44 below)

Bracket Assembly #27 ABOVE
Bracket Assembly #28 ABOVE




97



98

OPL BEARING HOUSING, WATER SEALS AND PULLEY GROUP

Key

S0P bhwm * ot

11
12
13
14
16
17
18

*

*

19
20
21
22
23

*
*

*

24

Part Number
9848-120-001
9869-011-001
9456-041-007
9803-186-001
9241-180-002
9036-159-005
9036-159-004
9538-167-001
9487-238-003
9532-140-006
9532-140-009
9950-048-001
9487-261-003

'9962-013-003

9545-060-001
8640-425-001
8641-581-040
8641-582-018
9950-041-004
9991-056-002
9545-059-002
8640-416-005
9552-038-003
9545-059-003
9545-059-002
8640-416-005
9453-168-003
9487-234-003
9545-060-001
8641-582-018
8641-582-018
9453-170-003

* Not Illustrated

Description
Cylinder, ASSY ONIY ..ottt 1
Tub & Cylinder Assembly Complete .......cocceeeviiveevcieeeeeeiieeeens 1
Plug plastic inside cylinder 1 1/2" ....oeveeeicieeiieeceesieeee e, 1
Housing, Bearing- Assembly (includes items #2-#6) .................... 1
mloli-gle. =-:ilofe EUNEINNNG. R G R 1
Bearng, FrontLarge i i e e 1
Bearing, Rear Small .......oooeviiiiiiiieiieesctececiiree s 1
SPACEL BealiNg oiiciviesivmsiti i i e 1
Ring, Bearing Retainer ................ L 1
Seal, SecondaryForsheda ..., .o 1
Seal, Primary VRINGA oo o L 1
Ring, Seal Mountingcomplete ... ... ... 1
RingSealTubBackMating ... . ... ... ... .. 1
- Back AssY, TUD .o 1
Screw, 5/8 x 1 1/2 Gr. 5 (used at housing) ......ccceeeveeeeveicieeeeneane, 6
b R CRTR  REE . 6
FIREWASHEL L. it s s e 6
LockWasher .. i i e 6
[RU1aTo AN VAR U o 11V 1 (o PR 1= = O N 1
Support Assy. Arms, Bearing Hsg to RiNg ..coeeoevvvieviinecieniiccee 6
Screw, 7/16-14x2"- Tub Back t0 TUD .....ceeceeevciinciieriecieee e 12
Nut, Flange WHZ. LOCK 7/16 ..c....evvreeieeieiiiieieeecieee e 12
ShiM i iiiinmiiainemen AR
Screw, 7/16-14 x 1 1/2 Gr 8 (used at housing) ....cccceeeceeeicieeennnee. 6
Screw, 7/16-14 x 2 (used at outer fiNg) ....ccceeeeveeecievinsveecsieee e 12
NBiEroiic] (AN SO .. 18
PUEY, DIVEN .t iieeiieieeicieie e st et see e e s eene e e e e smne e e e e ennnas 1
Bllsle Alellcizlplest (L 0 O T, 1
SereW 5/8-11X1 1/2 i s . 1
Washer FIat 5/8x2 1/4.. . ... .. .. ieerescenrmeeresenierrens 2
Lockwasher ext tooth 5/8 ....ccccceeiiiiriiiiiiree e 1
Pulley, Driver on MOTOF ..cccuviieiiie e 1




9040-077-003

V-Belt

7

1

22

Back Tub Assembly 17

NS EABD LK

YY)

AAdRUBER

23

99



00

A
®
<

DN OA O

9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
39
40

OPL WASHER CHASIS,MOTOR AND DRAIN GROUP

Part Number
9945-109-002
9869-011-001
9950-051-004
9545-017-003
8641-582-016
8640-417-002
9950-049-002
9545-059-002
8640-416-005
9003-263-003
9003-263-004
9003-255-002
9545-029-003
8640-415-004
9545-060-003
9545-060-004
8641-581-038
8640-425-001
8641-582-018
9379-187-001
9545-014-012
8640-400-003
9915-122-002
9545-030-002
8654-117-014
9376-301-001
9991-055-002
9545-014-004
8640-400-003
9534-319-002
9375-002-007
9483-004-002
9497-222-004
9076-052-002
9545-029-005
8641-582-014
9453-170-003
9545-028-015
8538-151-001
9456-041-007

* Not lllustrated

Description

BaseAssy Frame .. ... L0 L 1
Cylinder& Wb Assy. .. . ... .. 1
Ring Assy TubMountingFront..................... ... . ... 1
Boltl/iz-i8x184. . . 1
bockwashor 12 ... 0 L e, 1
NUL U2 3. eevenreree e nnes 1
Ring Assy, Tub Mounting- REar .....ccccecceeimveievicie e 1
BOIEW, T/1B oo it i i e v e 12
NI 76 0 12
Angle Mounting Bracket righthand as viewed from front .............. 2
Angle Mounting Bracket lefthand as viewed from front ................ 2
Bracket Flat Bar Angle Brace (rear base to side panel)................ 1
Screw, 3/8-18X 1 12 (oo e 2
Nutgsie............................ . 2
Bolt, 5/8-11x1 1/2 Ring Assy. to Angle Mounting Bracket ............. 4
Bolt, 5/8-11x2 Angle Mounting Bracket 10 Base........cccceevveeeeunnen. 4
Flat Washer ..ot 4
Nt Hex.... ........................ .. . .. 8 -
lockwasher5/@8. ... ... ... ... ... ... 8
vave Dl2gp.. ... ... 1
Serewb5i618xl 104 .. 2
NUEBABT8 it i e 2
TubeAssy Drain........ ... ... ... .. .. .. . 1
SCIEW T/4BXB/4 ..t v e e e 2
ClamP, HOSE .ot e e e e e e e e e e e e e e e e s e e s 4
Motor Magnatek 3ph 208-240 VAC 2HP ......ooevieiiiiieeieeeeeee, 1
Motor Plate Support Assembly Mount .........cccocovevivieieeciivieeiieene 1
eI oy oy T I ——. 4
NUE B/1B-T8 ittt et e e e 4
Spring Belt teNSION «...eveieeecie e e 1
VFD Drive Magnatek (check matching braking resistor also ) ...... 1
Resistors Dynamicbraking (matched with VFD drive) 200 ohms.. 3
Blelsl Wiloitold 11 (o TNIUINIUNIIEC— 1
1070 T Y 7= 3 R 2
STel (=38 Vo) (o] 1Y, (o [ = oo U 0 0 e o 1
LOCKWASHET ...ttt 1
B e GO — 1
Set Screw, Square Head ... 2
Sealastic Sealer TUDE ......oveceveeeeceeeece e
Plastic plug inside cylinder 1-1/2” ... 1

M

-
.




101




OPL WASHER REAR VIEW

Key Part Number Description

1 9040-077-003 Drive Belt cooeeeeeeeeeeeeeeee NI, ks - 2
2 9376-301-001 Drive Motor; 3 Phasessis i iiinin i 1
3 9453-170-003 Pulley, Molor ... 0o i e 1
: 9545-028-015 SelcESSYE L . 2
* 9053-074-002 Bushing, Motorsupport Plastic Insert .......ccccccviiiiinnciissieennen. 2
4 9497-222-006 Rod MotorMig ... . TemeE 000 1
* 9991-055-002 Support Assembly Motor Mounting .....c.ccceeeeeii i iieicsiee e 1
5 9545-014-004 Screw 5/16-18x5/8 MOLOr MOUNT....ccieiiieiiieriire e s 4
5 8640-400-003 NUEWHZ Joek 5/16-18 ... oL 4
6 9076-052-002 Collar, Shaft (W/set SCrEWS) ..ccceereiiieiiiiiieiiis s 2
7 9534-319-002 Spring, Belt TENSION ....coeciieieeieiiieriee e e 1
8 9453-168-003 Pulley, DIVEN i e cenass s easi e 1
9 9487-234-003 Tolerance Ring between pulley and shaft ........cccccooveiniiiniicincnnns 1
10 9545-060-001 Screw, Pulley to Shaft 5/8-11X 1 1/2 .ecceiiveiiirree e, 1
10 8641-581-032 Washer, FIat 8/BX 2 1/4 . ... i 2
10 8641-582-018 LOCKWASHEE B/B. i it i G i e e s 1
1 9081-131-001 L Channel, BBAT . i it b it e meiesds L siiain bt bbbt 1
12 9545-008-026 SOTBW c.iiiiiiiirisonsmesinsnssossrnsisesbisissstnssssnninssasknatasaesians ihasusnsantisnnsnsisans 4
12 8640-399-004 NUt, SPriNg «eeveecrreereeecereeeeene L B . 4
13 9454-714-001 Panel, BaCk GUAI .....ccoooueieiiiiiiieee et 1
14 9545-008-026 Serew, #10BX1/2 i i e 10
15 9545-030-002 Serew, [ABX3/4. . 3
16 8640-399-004 NULSDINGIYPE . L e s 8
17 9454-717-001 Panel. Top Bear ... ... .. . L i L 1
18 9989-470-002 Panel, Top Front ...l ittt 1
19 99545-008-026 Serew#10Bx1/2.... ... L i 14
20 9074-267-001 Cover Motor Control REar......ucceiieieiiiiseerr e 1
21 9074-267-001 Cover Control BEAT .....ccciiiiiii it 1
22 9545-008-026 Screw, #10BX 1/2 .0l b st e 2
23 9003-265-001 Angle Support Control Trough ......iccceeeereiecieiccice s 1
24 9545-008-026 Screw 10Bx 1/2.......... L s 2
25 9242-175-005 Hose Pressure SWICh ....oiiveiiiiiniiiiie e 1
26 8654-117-015 Clamp HOSE 17 i e eereeree e 1
27 9029-076-001 Terminal Mounting Bracket ....ccoooccicciiiiiicimrn e 1
* 9545-008-026 Seraw, #10BX1/2 .. ... ... L e 4
28 9897-033-002 Terminal Block Main Power Connection ........cccveevveiiececinicieeccnns 1
* 9558-025-001 SHP MATKET ettt e 1
* 9545-031-010 SCIEeW, BABX3B/4 ..ot ecciceeeeee e e e e e e e e eeeeee e e e e e e ne e ennneeseesee e 2
29 9558-032-002 Terminal Block Assembly Injector Signals .......ccccceevrenicmeicennnes 1
* 9558-028-001 Strip Marker Injector Terminal ......ccceveeveiirneeciiiiineen s . 1
* 9545-053-002 SCrEW 4BX5/8 ...ttt 2
30 9883-008-001 Injector Assembly for chemicals PVC ... 1
31 0935-127-001 Injector Assembly ENd Car .....ooccevieciiiiiiiccicceiesecneee 1
32 9242-461-001 Hose Vacuum Breaker 1o INJeCtor .......ccovcviiiiiiiiinicnin e 1
33 9242-462-001 Hose Injector 0 TUb BacK.......ccveeeeeericeiieie e 1
34 8654-117-014 € [0 ]of x (e T- WNNUIUINUIIUTIIUUIIR—— 2
35 9242-449-004 Hose, Overflow to drain tube ......occeeriieii e 1
36 8654-029-000 6 [=(00 ol olo]-I-RUNNNEINININY.  ENEREISSR— 2
37 9242-463-005 Hose, Overflow Suds Vent.......ccccccvieiiiiee et 1
39 8654-117-009 @1 10 00 (o1 - WUUIIUURIONOITro— 1
40 9915-122-002 Tube Assembly from drain valve to rear ..........ocoeciiiiiiciiiiiencnnns 1
41 9242-457-001 Hose Drain valve to tUbe ..o 1
42 9242-464-001 Hose Tub to Drain Valve ... 1
43 8654-117-014 ClamMPHOSE «ocovrie e e 4
44 9610-001-002 Vacuum Breaker for water inlet ... 1

102




103



104

OPL WASHERFRONT CABINET AND CONTROL PANEL GROUP
BEFORE SERIAL NUMBER #448723

Key Part Number - Description Model
WSTD 25
1 9989-471-002 Panel, Side ( Right)- White 1
1 9989-472-002 Panel, Side ( Left ) - White 1
2 9545-018-023 Screw, (Side Panel 10 Base) ....cceceecueieueeeeeeeiceeeeeie e 8
3 9982-318-001 Plate Nut Assembly Welded 1/4-20 .....cccoeveeueeereeeeeerereeereeceeereee 8
4 8502-624-008 ... Label, Door OPENING...ivrismesneionis b s 1
5 9412-105-001 Nameplate Dexter W/D ......cccceeeeeeeereernennne et 1
6 9051-053-001 BUmperloading Door ... ..ot s 1
7 8640-412-005 BNitkeps 882 . i 1
8 9454-702-002 Fanel Assy, Front .. i 1
9 9545-008-020 . Screw Front panel mounting torx head ............cccooeveeeeeseeeeienenns 8
10 8641-582-019 lockwasherInt. Tooth ... ..o 0 8
11 8640-399-001 Nutb,spring.... . . il 8
12 9982-315-002 Control Panel Left Side(temperature switch) ............cceeveeeieienenne 1
13 9451-146-005 BinsiorHinge .. . . . i L 2
14 9452-690-002 Control Panel Right Side Pntd. (start Switch) ............cccoveovivivennen. 1
15 9451-146-005 PosiorHinge . ... ...acianai 2
16 9807-087-001 Front Soap Dispenser complete assembly ........cccccoceeeevecieeenenenns 1
17 8502-687-001 Label Dispenser Washer/dryer .........coecoeceeeeveeeeieeeeeceeeese e 1
18 8640-413-006 Nuts Hexelastic 10-32 SS.....ccccivieieeeeeeeee e 6
19 9355-001-001 Localor Panel.. ... ..o it ennsseens it bbb b i 1
20 9987-104-001 Lid Assembly soapdispenser ... ... 0 1
* 8640-430-001 NUt10-32selfelinehing ... . 2
22 9545-012-017 SCrew 1089¥1/288 . 2
23 9206-422-001 Gasket Mounts between soap box and tub front .............cccece...... 1
24 9574-252-002 Siphon Tube inside soap box for SOftner ..........ccccccveveeveeeeeeen 1
25 9539-474-004 Switch Bed-OFF/ON. ... .. .. ... .. ... 1
26 9539-474-005 Switch, White—-ADVANCE/START ......ccoveeeiereieotoneeseeseereeseseeaneon 1
27 9539-474-006 owilch, Blue-PAUSERUN . ... ... ... . . 1
28 9539-471-001 SWitch, Rotarny SelIECION ......iiiiie e e e e 1
29 9539-479-009 Switch, Push-button (temperature selector) .........ccccocvvveeieenne. 1
30 8527-120-001 DecalControls OPLWID ... ... ... . . .. 1
31 9307-176-001 Knob, Control ... . ... ... ..i .. 1
* 9545-044-004 screw, 632x 14" .. 2
32 8527-118-001 Decal Manual Control OPL W/D .....ccceeueueeuecceeieee e 1
33 9412-105-001 Nameplaie Dexder WiD ........codilia i an i L 1
* 9538-165-001 SPacer .. ... ... . - 2
34 8640-412-003 NUL SWIteh MOUDHNG ..oyt 2
35 3310-042-001 Light Pllol, Green . ..........iiiiiiiii b 1
36 3310-041-001 Light, Cyele Contrel ......ccovvveeenci i 1
37 9206-100-001 Gasket, Light.....ccccceeuenn.ne. -, . . 2
40 9029-071-001 Bracket Pressure Switch Mounting .......coccecoveeiveeeveeeeeeeieeesennn 1

S

™y




105




106

OPL WASHERFRONT CABINET AND CONTROL PANEL GROUP

AFTER SERIAL NUMBER #448723

Key Part Number Description

1 9989-485-002 Panel, Side ( Right)- White

1 9989-486-002 Panel, Side ( Left ) - White

* 9545-018-023 Screw, (Side Panel t0 BaSe) w..cccveeceecreirviieeieiisie s sresciesieseeeeneens
* 9982-318-001 Plate Nut Assembly Welded 1/4-20 .......ccccooiiiiiicsicnienieniiniieenn
* 8502-624-003 = o =1 B BT oTo] 61®) 07=Y 011 5o [ e S G e
5 9412-105-001 Nameplate Dexter W/D (one piece) IOWET .......ccevvereecescieninnnans
TR L e
. RTINS e e )
: 9051-053-001 Bumperloading Door s 0
* 8640-412-005 NULKEDS 8-32 ..ttt sttt e s
10 9989-484-001 PanelAssembly, Front OPL ..iv 0 0L
11 9545-008-020 ocrew Flont panel mountingtorxhead ... ... .0
12 8641-582-019 Lockwasher Int. TOOth .....cccevvveeeveennne. L
13 8640-399-001 N0 sTeglals, 0 RE SRR
15 9807-087-001 Front Soap Dispenser complete assembly ......cccooceeecievceeceieiennes
16 8502-687-001 Label Dispenser washer/dryer ......ccceeceeevceeceieceeeeciesne e
17 8640-413-006 Nuts Hexelastic 10-32 SS ......cccuivirieiiiiiicii e ssn e
* 9355-001-001 Locator Panel... ... i
19 9987-104-001 Lid Assembly S0ap ISPENSET ......oecciveicrieeciesisieere e eeseneecneens
* 8640-430-001 Nut 10-32 selchnehing ... oscemimrveiiiiie
* 9545-012-017 SCrew 10-832X1/2 S8 ...ttt st st
22 9206-422-001 Gasket Mounts between soap box and tub front ...........cccecvuieuneen.
23 9574-252-002 Siphon Tube inside soap box for sSoftner ........ccccceeeeeiiecieeeicennen.
24 9539-474-004 Switch, Red--OFF/ON ....cccoviiiiieiiiiieie sttt
25 9539-474-005 Switch, White--ADVANCE/START .....coiiiiiiiiirieeierieeeeee e s
26 9539-474-006 Switch, Blue--PAUSE/RUN ......cocioiiiiiiiiieiee e
27 9539-471-001 Switch, Rotary Selector ....c.cceiceeiceiiiiieiirseece e
28 9539-479-009 Switch, Push-button (temperature selector) ......ccoecvvevveeeeciennne.
29 9307-176-001 Knob, Conttol oo
* 9545-044-004 Screw, 6-32 x 1/4"............... ... .. .
* 9412-122-001 Nameplate Dexter WD oo
32 9538-165-001 Slekle=ie | N
33 8640-412-003 Nut, SWileh MOURtNG ..ocoveeeeeecil i e
34 3310-042-001 [0 o) o0 1) o0 € 1 ==Y o W S ORI S S
35 3310-041-001 Light, Cycle CONIOl c....veeeeeeeeeeeee e
36 9206-100-001 CE- e Dslpis 1 GUREEUIGIEEE TR C Wa— e
* 9029-071-001 Bracket Pressure Switchmounting ......cccoceccevieeciiececenie e
40 9985-178-001 Bracket Assembly Solenoid Mounting ....ccccccveviievmriiceinneeeeciinenen
41 9922-011-009 Door Locking Solenoid ASSEMDIY .....coccoieviicireeiie e
42 8527-120-001 Decal Label Controls Temp SIde ....cceevveeiiicerieciieinreceieseeniessne s
43 8527-118-001 Decal Label Manual Control Start Switches ......ccccccveevveiciincinnan,

Model
WSTD 25

.
BN




42
32, 34, 15

107




108

12

13 hot dispenser

13 cold dispinser

black

blue




Key

O©ONOUTAWN 2 o

Part Number
9379-183-003
9379-183-004
9452-691-001
9545-008-026

9565-003-001 ,

9545-008-026
8640-399-009
9610-001-002
9242-462-001
8654-117-009
9242-453-008
9242-453-021
8654-117-009
8654-117-015
9883-008-001
9242-463-005
9242-449-004
9242-462-001

* Not lllustrated

OPL WATER INLET GROUP

MODEL
WSTD 25

Description

Valve, Water Inletlblue] c...c.cecveeeeciiieieceee et eeeen e, 1
Vavle, Water Inlet [bIack] ...oceeeeeeveeiiiieeccceceeeee e 1
Plate Water valve mounting .......cocoeeeeiineeioeieeeeeeeeeeeeienan 1
SErew, B10BX1/2 it i e 4
Strainer INBL HOSE i ittt 2
Serew, Valve MIO oo i 4
NUL SPRNG oo e i 4
Vacuum Breaker ... i 1
Hose, Vacuum.Breaker to INJeCtOr .....ccocevveeveiiieeeeeeeen, 1
Clamp, Vacuum Breaker ENd .....cccooveeveeiniee e 2
Hose, Vac. Brkr. to Water Valves 26", ..........cooeeoeeeeeeeeeeeeereennn, 3
Hose, Vac. Brkr. 1o Wash Disp 31", ....coouiieeeeieeeeeeeeee e e, 2
Clamp, HOSE ..ot s e anins b S e e 2
Clamp, HOSE ......oooeieiiee e 12
INJECtOr ASS'Y PV C .ot 1
Hose Overflow,Suds Top R SN RN AP 1
HOSE, OVEIIOW ..ot v e s e e e ere e 1
mecior To b Hose ... L 1

109



OPL WATER INLET VALVE BREAKDOWN

MODEL
WSTD 25

Key  Part Number Description

* 9379-183-003 Valve, Water Inlet Blue (includes #1 thru #6 .......ccccccuvevenrinennnnee. 1

* 9379-183-004 Valve, Water Inlet Black (includes #1 thru #6) ...c.ccccoveveiiiiiecnnineee 1

1 9555-056-001 Seoreen, INIBL i e i e 2

2 9089-017-001 COIlASSY.; 120V it it i e e e s st 2

3 9118-049-001 Diaphragm .ssmaniiaann i v e 2

* 9118-049-002 Diaphragm ( chemical resistant) optional

4 9211-021-002 [0 {To =TS =Y 2T ] [ UL LU 2

5 9015-008-001 Ammatlile i i e 2

6 9534-298-001 Spring, Armallre .o L G 2

* 9545-008-026 Screw, Valve MEG ..o e 2

* Not lllustrated

110




(1]
<

* * * * * * )(-x

*

~
®
<

*

LA A S S S S S N T N S VIR O

*

®
<

LA T S S R T ) *x

Part Number
9897-033-002
9558-025-001
9897-034-001
9545-045-007
8652-130-037
9558-027-001
9897-032-002

9558-028-001

Part Number
8502-624-003
8502-614-005
8502-647-001
8502-649-001
8502-619-004
8502-639-001
8502-646-001
8502-653-001
8502-666-001
8507-268-001
9345-907-001
9345-783-002
9345-906-001
8507-301-001
8511-001-002
8502-687-001
8514-044-001
8527-118-001
8527-120-001
9412-105-001

Part Number
9627-747-002
9627-779-001
9627-694-001
9627-692-002
9627-808-001
9627-691-002
9627-811-001
9627-683-001
9627-780-001
9627-812-001

* Not lllustrated

Description

OPL WASHER TERMINAL BLOCKS

Terminal BIOCK, POWET c....eviiiiiiieiniris e

Terminal Grounding ....ceveeeeereriersseissssieiires s e san e e saeeaes
Strip Terminal Marker.......ceeceeveeriieeiiecie s i
Terminal BIock, INJECION ...cuiriiieii e

Terminal Marker Strip INJECIOT ..eevreiiiiiiiecrie e

OPL WASHER LABELS

Description

Label, Warning Door Opening ....ccc.ceeicivsisisinsiein e e ssinessnnesns
Label, High VORage .....cceeeeeiiiiiiciie e,
Label, Connections- INJeCtor .....cccceieiieiciiiei s
Label, Connections- Electrical .......cccceviiiiiiiieieiceiev e,
Label, Fusing & Installation.........cccivieminiicnicceiccnce e

Label, Warning ..

Label, Insturction DISPENSET .....cccivveimeieirier e
Label, Installer INStructions ......coeeviiiiiiiiiie e
Label, Injector assembly ...
Instructions Chemical hose installation ... eeneceeenes

Schematic .........

............................................................................

Wiring Label Main Timer Chart ........ccccoriiieiiiiennreceeiecieenes

Wirng Diagram ..

Warranty card OPL DEXTER ......ccccovimmneniece i

Label Quality .....

Label Dispenser, Washer/Dryer .....cccocccviiiiiiciciccns s

Owners Booklet

Decal Manual ontrol OPL W/D .....ceeiiiieieeeeeeiecs e e eeeennan s
Decal Controls OPL W/D ......cveiecireieiieeeeseeeeesseeeescsseesssnsesnneeennes
Nameplate Dexter W/D LOWET .......ccevverireiceisiicriieiec s st nse e

OPL WASHER WIRING HARNESS GROUP

Description

Wiring Harness,
Wiring Harness,
Wiring Harness,
Wiring Harness,

Power Term BIK ....coeieiiiieieeiieiiiciee e eeee e
LV P=X T8 = e =] g0 1) (S S S S
(070) 11 o) R EOL U0 Ut
Y =X R O] = U e St

Wiring Harness, VFD Control Shield ( BLU ) c.ocooiiviiiiiinieeieieens
Wiring Harness Injector Control .........ccocvveniniieninenessinnisnnsnennnnes
Wiring Harness Control 10 VFD ...
Wiring Harness Drain Valve ...
Wiring Harness Extender Thermo .......ccocovieiiiminnccccnieecieenee
Wiring Harness Front EXtENder ......occvovviiniiniie e

111




112

Key

L S S O % * % %

)]

* * 00

10

EEEE )
S

o

* % ok F

*

Part Number
9839-013-001
9003-265-001
9545-008-026
9545-008-026
9545-008-026
5192-285-001
9545-031-003
5192-295-004
5192-286-009
9545-008-026
8641-582-006
8653-074-001
9571-361-004

Description .....

Trough Assy, Controls MEQ ....c.ccciiiciiieeiie et
Angle Support Control Trough ....cccereveiiicicicee e
SCrEW TOB X /2 ..ttt ettt e e e einens
Screw, Trough SIdES «..cevecvreiieieeiecieeiecie e
Screw, Trough Bracket.......ccccceeeeeeviiiveeiicciieeceece e

Relay, small ice

Screw 6Bx3/8...
Relay, Spin.......
Relay, Wash .....

ellls[=yyjel= TR T R

Screw, Mtg wash and spin relay ......ccoeeeeeieieeciecceciei e

Lockwasher......
Connector ........

Timer, Program

(VERIFY PART NUMBER ON TIMER BODY)

Motor, Timer Main DrVE ...iiiiiiiiiiiiiiinioiiisiio i i seessi oo

Motor, Timer Rapid AQVaANCE .....cccecueeveieeeciiecieieceeeereese e
Screw, TImer Mig 10-32X5/16 ...ccovvveieiriieiieiaieecieiee e
Dial, Decal, TIMBE .coivviviii i i i e eiiiis
Knob, Timer (W/SEt SCIEWS) .....ceceeieiieiiieiiieeiiiesiee e eee s
Spacer Plastic over timer shaft .......ccccccoeiiiiieeiiececeeeeee,
TimMer, REVEISING c.uvveeeieieeeeeeeeeee et s e s e e e s e
Screw, Reversing Timer 6-32 X 1/4 c...cecuveeeeeeeeeeeeeeseeeeeee e
Terminal Block Assy, 12 LU ......covivensisiiiiisdiiaiiitameiioneneioins

9376-295-004
9376-286-004
9545-012-001
9107-067-001
9307-176-001
9538-157-006
9571-360-001
9545-044-004
9897-034-001
9545-045-007
9558-027-001
9539-490-001
9029-071-001
9545-045-001
9545-031-003
5198-211-004

8711-004-001-

9545-008-026
8641-582-006
9985-176-001
9029-119-002
9375-002-007
9545-008-026
8640-413-002
9483-004-002
8220-001-418
9545-008-026
9897-033-002
9545-031-010
8652-130-037
8639-621-007
8641-582-006

* Not lllustrated

Screw, Mtg .......

Strip, Terminal Marker ........cooeeveeereieeee et
SWILCH, PTESSUIE ..oieciiieeiriiesiiiee et eee et
Bracket Mounting Pressure SWitCh .........cccovioiveiciiiciceeeeeeeeeaen.
STei =\ Vifel Siabeal RN T T oL T

Screw 6Bx3/8...

Circuit Breaker,

et claglal i BRI R T L E R AT

B =T 0153 (0] 11T @0 a1 o o

Bracket Assembly--Drive Mounting.......ccoeveeeeiecieieiciescereeeeeeenan.
VFED Drive Mounting Bracket ......cccooveeeeeiiciceie e

Drive,Magnatek

Screw 10Bx1/2.

Resistor, Braking (200 0hMS) ...oovieeveieieeieeeee e

Screw 6ABx3/4

‘Wiring Harness Assembly Black .......ccccoeeeeiiniiiicie e
Screw 10Bx1/2.

Terminal GroUNding .....ceeeeeeeeeieeceiceeee e e
SCrew 10-32X1/2 GIEEN ..vveeeeeeeeereeeeee e e e

Lockwasher Ext

s 0

SN = 2 O AN

-t

NMA—A_‘;[\)_L—L—AN_L[\)._L_L_L_LN——L_L

= Lt N =2 NN WA

OPL WASHER ELECTRICAL COMPONENTS COMPARTMENT

o




113




114

Key

8(0&)\10)01-[5(.0[\)

11
12

Part Number
9379-187-001
9064-070-001
9914-137-001
9452-538-001
8639-994-001
9534-339-001
9545-054-001
9545-054-002
9532-134-001
8641-584-001
9451-196-001
9538-149-001

OPL DRAIN VALVE GROUP

Description

Valve, Drain (includes #2 thru #11) ....
Body, Valve (w/ball)
Motor & Gear Train
Plate, Motor Mg ..ot e 1
Screw

Screw

Seal, V Packer...
Washer . ...
- Pin; Main Drive
Plate , ( spacers needed for replacement motor mtg. plate) 4






